

# FR 6289

## Type Test Summary



This is to certify that the specimen described below has been tested by BRANZ on behalf of the sponsor.

### Sponsor

Resene Construction Ltd.  
5 Venture Place  
Middleton  
Christchurch, 8024  
New Zealand

**Referenced Standard** AS1530.4:2014

**Specimen Name:** Resene Construction load-bearing inter-tenancy wall system

**Specimen Description:** Refer to the relevant Resene Construction Ltd. technical data sheet (Undated) for the specific construction details of the wall systems.

**A full description of the test specimen and the test results are given in BRANZ Type Test report: FR 6289**

**Orientation:** Exposure from either side

### The tested results were as follows

**Resene Construction load-bearing inter-tenancy wall system - FRL 120/120/120**

#### Issued by

A blue ink signature of G. Hare, written in a cursive style.

G. Hare  
Fire Testing Engineer

#### Reviewed by

A blue ink signature of E. Soja, written in a cursive style.

E. Soja  
Senior Fire Safety Engineer

*Regulatory authorities are advised to examine test reports before approving any product.*

#### Issue Date

13 September 2018

#### Expiry Date

13 September 2023